S SATA

SRR G R TFIE AR EEN

Levevless Tilt-back Tire Changer with Helper

AE1026H/AE1026H-3

{#MARBA \ User's Manual

+x| |EN







&

WO W
e

O
FoH OB
L1 1 1

B W
o =t

0t

B+E

Chapter V Storage
Chapter VI Scrapping

SATA
=

ZLFEE 5

LR ER 8

1R1EIEmR 14

HENEMNRESERE 17

& 19

& 19

HE RS 20

P& AR HEBR 2

BB R S ER E 25

= BN FE 28

Chapter | Safety precautions 47

Chapter Il Installation instructions 50

Chapter Ill Operation Instruction 56

Chapter IV Installation and operation of auxiliary arm 60

62

62

Chapter VIl Daily Maintenance 63

Chapter VIII Troubleshooting 65

Chapter IX Electric circuit and air circuit diagram 68

70

Chapter X Product explosive view




S SATA
RASH| SRRPER | MERBEER |BRKARBEEE| EARAKRKRER | SERAHERA
AE1026H
11-24" 13-26" 350mm 1080mm 2500 kgf
AE1026H-3
RASE| RERR IFSE TIFEE SMERS EHE
AE1026H 11507920"19300mm 392/350Kg
6 rpm 8-10 bar <70 db
AE1026H-3 11507920"1300mm 392/350Kg

FraERNENES M, WRTRTE L. WMRAINE TR HRRIHIR;

BEEIEBRATHESERE (L8 BRABEEFARSIE: 400-820-3885. 800-820-3885,
BERERFEYIS:

A MREEEERYS, BERWEBH,

BEEREFANERAS:
NAFRIRAEENTRNREEE, RERE. 4iPR7. BLEELESERES, BZERE
DFERAT=HNFESS (RMEBE) EFERRBPER, HEHARRETTRL2ZBUESI,
NEETLERANPAPABTNERM £, ERERSR.

Y R BRI R m R,




< SATA

£—5 REFEHM

- FEHBRRETESBASHGERRERIT,

- EARIES AR R IERR AP EHRNE.

- BRIE) L ESEMAREFIRNARIZE TIEKE,

- BRI EEET EMNERNSR, HosiEt,

- BETE, KT, FEHETREARNTE LERFIRE.

- BRRINRD, EHEZAIERFRIREEXHA, BRRA.

- RRIFEENZ 2R BERFEEHRNUE, FRFEEIF

- R LXK EM RIFAERRR, RENBRXIFS5IRER

- PRBRERET G, SNEIENERREFERESEEZT.

- BREZERRES MR, SRIENFIREMNZHTHERIRT,

- BRERMNIRE, FEEHENIMEERLE, WEERBERT.

- PREAREFIINARERFRE, BFRETRERNERRE.

- BRERIERRE, RTARREFERNSIUSEBREEERNLE L.

- BRERTHEFALE, WERH. B RERHERE, BREEER.
- BLABRABERNT WA RSEEFIRE, MBEEREGFIBEERR B

- TRENOAZHHFSEREXReMPReMENZ2E, BIFRBNLIEFE, EFELATE
X Mo
- PREAE. FHZN. ARATER, REYMEMMESUNEARIRTEENBR T ERRE.

ws

IFEMPFAESHEE. S, ETRFEETRASAEIRLENRER. REARCTBPEREE
B EFMAE T DA REIR(FA ™ It R AT SR E R,



< SATA E

1 E SRS

/\ CAUTION |/\ WARNING |/\ WARNING

BRIFFFE IRIEET M 152 AT £ 2
LS ERR S5 P BRI
VR !

AR ERFNIE7IAFEMICMEE

PN SRR ARNIFEX TS

REREN, HERFNEMBUZIHENRNSRIEE

[ERRRT, MG T TIMBLRRTIE, URZH

DI FIMBA

dd 4

=]



< SATA

2 RSAFAETREE
CIRRERLMRNEE, EHREKE, Wi BRRRN GRS ERE DR SARIRA T
WATRERS X

—
s

|

“




< SATA

- REiREA

FRAMIRZU I E WA RTR. REMNEROERIRTERNRE, MRERIEHREA AR
IREIEZTHE.

2FERTMERTIE

- RN BTE RENFEMR £, HERBIRERE.,

- RERBNNME, MHEXAEBERNSE, —EEE,

- EERERBINME, TEREVARSE BBIRIETIE,

- MRFMEN I E FENEEE BT EL M ERAEEE TE

- IFRAMAEMFI EEmZE D 500mm BUIRIESIE], LUEIRERE IR ER TIE.




< SATA

AE1026H/AE1026H -3 R~T &

1920




< SATA

22 BEHW

- FIRENBA T ARHEFITHIA SRS,

- REFAWIRE (LERRSED) #1756, FRRAHFAR.

- AN ESEOHLE, REERTARRT,

23154 / 1R7E

- XERIE, MopUBEWNEEFR.

-IFEEE, REREREEN.

- REEMELE) L ERE, UREMER. Q
FE ~

RERAMRE—BRHNMTE, BihLRE, SERNERERR.

24 = mE

1. FEnh R RS

2. [ERRR RS 11

3. R

4. ISR

5. TIEG 1 5

6. &M

73H

8. EXEhIREE L 8 12
9. 758

10, 2 HEE 7
0. A BEF 13
12 5HBhE 2R x
13 hmESS

4 ERRYE 5
5. ERRKER - - b 14

EEY

15



@ SATA' rew0zH/ae02sH-3

25 tREERC .

AR N EEE NEFER 0 TEREHPE

e,
=

ji

REESKIAZRR -8 / 5 oo IRIBHPE IAFES B
26 ITHERE

b IR LR SEFI EMMEE LRSS

i
(-

c. ITHAEENERNO N EEEL, SEMERNT o BIFENSES 886" BAAE, ERTENR



0. W I MBE (11822 h. REITIFRIPE



< SATA

27 REE

BEAI NSO E MR EER D 5IREITE LT BEE—K

-EEEE. BE5BSRASAEERE, ZBSRAASMRALRGFN, RFVISHERS HMERRE,
PERFISEREREFRIPER, MRREFNHNELRIET.

28 SiFiERE

NEREHEERT, BMERBRRNAIRAKF .

QRRRELESRERE KD ESR. HETEARETRS .

VBT RABLEEESR, HIREFRRIAFTSINEEER,

2.9 BN

NER T FEohEsHD, KEURIRBYTH A MR, TRERRE, KERTREH A mERM.

BT R EEER, TIAKEEMGKA, BREREH, EMAE.

IR T ER T BB, FRTENTERS, BRRBH, SRTRERRUE,

YERTEIEERRED, AU B, BOREREM, IAEEITELE.

DR TEFRE (YAE) FREMENEEIE, BRIEFEE Cu8) , @EBIE.
ORERE SR N 34 X225, HKSBRHE 18, MERENE, FERBRLIGHTET.
WiER: Xéﬂ;a ii;ov FHIgEES, NBAENESIABAELRNAAREANE, WIER 3 EEEE LR




< SATA
B=E ##{Fiam

3 TSR R FMAFMRENE S 2 R AR, EHTIREZR, B=lRPHNES,
FRRE ERIFT BRIHR. ISR ENBIRIFEIELTES: a0 55 ; b 7 B8 oo ¥R

32 BRI EN AT EE,

33 5eha

- ERPRBRENERERN/ D HEREMIREREREME INBMRER, ERESWEBD
BIRIERB— B YNSRI EE.

- RERIBESHS, WREENE, AITRAES. KRS ERERM

- ERMNMERTUFABRNMUE, BYREENFHRIEREEMNN. RRIEPTHRECEHN
FRIBREEAE AL,

B EEIFRNBEGENNERRE L. K5k
FIERBREALY om EEEMRO L, TEER
R LM B IRTER Lo

BRTEERD, BEpEMRY, SRRTAIETENR
SKBYBHR BT RS O RYAT &, FATFRAHIAZ B AVIERE
IR EERYIRBIMICH LikRE

34 3FBA

- EREZAEHREENENERENT, FRERBIKS

- MEEIMEHE, RSB AERBNNET

- BRESHMEE SRR, UETFEEAR

- ERBEE (FEMBEER) FEERO LAEREEEESSBXTIROMNTEEHRIE

- Eiimﬁa’ﬂi\iﬁqﬂ, FRABRENFRERKBN TH. ERNETRERLBEEMITARZN



36 MTRENAFABRFER, FRAEERBLS

2mm

37 MTREMFESA TR, SRR B NERS

3BT FIEREERIEFRNILRRRIED



39S RMMEE TERR, AGM EiRiFE SI0HHENEEHRIR, BATHEICHIBE, ERET
KFER, Rl EhitRRIMET EHiES: , RELIRD B

InfEREBEEERE, Kielite, M TR 312 BT RERRMIEE, EREWEhRRIRETH
FAFER, KRl MLaERiaTRO heds, ULEYRRETRE OB

313 RERH

- REENZNERIBANRE, HIEBRSIETNIENE. EFBTEREZIERR: BIBMBRYX
FHZBEZIIF, WAH, FERERR, RIEZEMENVHARIR, FEEESRIENN
MEEHNIR, XEERNE, LHEERSNE

- FREBEEERTIRONIDE, MBRRTKBOMETREEREIENR, FERFHRE
BRI THE, EMRERERIBMT AR PRI RH IS IZEPERELSE ABEIIFNEE
- MRFMREMNRRNRTHERNIE, MSEXELE P SIRIRENMERIFRENDE, EREE
MEUN BRI MR RER TIENMUE, FRERSEIENALE

- FAREBENFREERN EE, IR TEMESWHREENFERP S, FEkERR
M@ ia)

- BEhRRRER O S kel F AT, ROMEMNISTES LG AFERRORERIENER,
PRSI EISARIRRIRAT £ hes%. IFEULIRIE, BEERBTEENLHE,

- AMIETA SR, EAREMNEEFNSENEMNZS RETENTEIRIBERARE, E8
ERavieE

- IFERRRAEHE, AEERBINEHA S @S, WRHNEDRENSEASBIREELEEIR
BIRHR 7 T LU SE T fE A



< SATA

FOE MEBHNRESIRE

B BIRTMERTE

2000

4.2 ZLARERF

134

2. FHPEBEE

IRRBET (BEERE
4 FHRESEL

5. ST

6. FERREE

7R

8. EIEE (HEiERaER)
9. [ERRLAT

10. =51




< SATA

L3R

M10*40

1) B5EBNE A & MINSAEESKIB MI060. 2 DIk
7N ARS8 M10M120. 2 D MI0 BB BEIEE
MARNANFLAILE, BINSBEEKIZR M025 &
B EMENESH .

Q¥ iERERE, EEERBEMTKRERRESRE
A b, BiELENNNSE,

L4 32(FiREA
BERIFMBTEGERRS EREN LA TR, LUEREREIENSE,



< SATA

45 ERRRE

A

LEXHERY, B TERFHLENEASHERE 2 BRERTHEAFERET X LEREHRES, BRFHE

BHE =6l

HigEF RN ECEN, BT ERNSR, HAMEREBNENG: BR. KB LBRE, H
BREL, HFEH/ REELSE. FEE LEREUHE.

BARE W

HREFHER, THBERAN, BRBYMEXENZELE,



< SATA

FtE BEFRFT

ATIERNEERES, MIRRABERERHITEINRT. SN, VSOSTASERZEM, ¥
EREEMYBMNEARATREREGE, En: EHTEMERRFIEZE, GIUETASRMER,
FEER 3-4 TRIRHFEH BRI REERT S RIFBGBABET L EBASZRR RENE4ER,
VRIS RN ERTSELEH BB

AEANES 20 XfE, ENEERERMENEEET B) o

NMRMBHRDAIFTE, RUTRERTOKD MANSLENREET, FTFUR, FRREE
SHFBABUATIRT, T SZRMENENESGE, AREERT], LARKERMEHIER.
AT RMRERTFRSENF / GRS, NFRSSHEEERNERIRES, AR T IREHITLER,
ENRRANS ZEMAREY 4 FURET, FTUAMR; FAFFRMA / EHASEIEHIBER £ AR AHE 2.
SNAESETREEHER LIS, EERE, SNEHKRELR,

6)SEAREEIL 10Ba.

NRFITEEEEURERARE, FBEMENSH.

8) NRIRE R E PR RSB R TIEFIBNR, FEMERBERHITIET.
PMRIFEIZHINR, FEBIIFHMBSINRLPIE,

10) 10 E M ESSMELAVRNAL, MEIH, BRARBIRFLIFRET, SUEREHTISRELHTIN, REeE
FES V632 iEiEH, EELEESSNERT, S—RER 1 THik, BaERSTHE—HH, &5
R, B—TBik, BhERETH—HEH.

20



RHEET, BETBED
EA, EARETEEN
8-10Bar

TE R TRk S B A% kA
BE, E7EB8I N ER
SAmEEE, BRI
B, ATHK.

SRBRTNBRR, BR
R B2 B B 3 OB R B N
HEER, BENTER
BLTARAERATR
“

ZZo

ETEF, #iEEnD

FRXOTEBABAM,
FENAT SR,
R, REERAKBR
BF=SHeEaEh.

21



< SATA

FNE BB PR LA B HEBR

81 TIFERAzh
MR BEEDERERKETEN MK E,
X Y aps

- R N SIRREAIRF X, MRENHREN, NREETAREN, BAARRNEGIRFTX, ELin
ZEBERSESR, FEEKREEHBARIEREL, HFREES, AHRARNSETXELZIHN
BAIRER TNREERAXMEN, BEREERE, NREFREE, BIRFXKF, MREE, B
BRI,

- MRBNESSE, BFREEE, NESERLE, NIRNELRAESE, AIRFXLEF, MRES,
BFEHTRETE, MRAFHRAS, TREGHE, MRAFEREM, BENKBEEIHE,

- MRBHNEEEERES, TERBRES), NETRERE, 1 TRELFISHIRITIERE: R
BEHS,

823RBATH

WA %: FIARNMEBENN ISR, NRIFRER, TeeiEE, WABNDEXNSBEREHRE,
MR EBNAERSTh, ERFREITBHBRETEMAY, REREEFE,

83 EM-EFRIEHME

IEH % KERSSERTRARBEPENER, NRFTEEXR, RERSIESR, NREERSHM
ESNESUERHZR EMRALERE.

84 KSELRBEERS

ISR MREEBRTH (BRETHNASIEAEES, EREEFRR) , —RESER, KX, K
SHESR, NRTHASKEFEEES, —REERS LB NMEASEHERKITR.

- REHRSSEREFTAIREPNER, NIRFEERREASIZERS, REEHASEMIHN
SE, BERE, IBRLINARSEDN—RNZESHR, YR TEREREN, 5—RSEN
ZESER, MRAERE, NRABRRAERLBRNZEMNE, F2ITEER,

- RERBREENE, BEMRNSEEZEL, EERIFRNEELDSESERAEE, MEES
HE, HBBASRICEERNGZZHBEER,

- RESE: BRERNEHRERNHESENSERTFARAPNER, NIRHSHESESE, B
AEENHES, IRHS[BESEREER, BRESEARS, AT HERMNAERE, WRATIAE
[ErefARIER, FihES,

8.5 $R A& LTI ME Nz RS

BVAVALES: -t

- IREE LB M NN T L B RN

- NARSARAERBRGESE:

- IREESLIB LI EIIRRE: AMER (FREXR) B2, BEERY, FREEBRLNE, NELE—
PMRERTHRE, LIRS RREENE L, Bkl AREz SNENIIERY S, BEE,
BEILITE,

- SIRAFIRENFGHE, FELLRARNIE, FIREE.

22



< SATA

8.6 RMBKARF UL T4

KWEALTRS, O#IBRTCEEHHMEREXS, EULER, WERKIECRSBEALTES, FT
TR ECIR SRERNSEINNE, EHRSER THERTER TN, RELESEER/NVIENSE
SFHP-RESHE, AAELITRRIEFTRNHSNREMEIRZEURNES, NRU L
g, BB WED, RMEALER, *5, AERELRE, AEEELRE, HHHE
BEBLHE.

8.7 —RRE WA BFEHER R

MR R HERE HEBRT3 %
AN FEURE KL PRI
128 / BB SEUREL S REEE / BEER
e ANATFERAS BRI BENFHER
e HFREESLARTN BEIRRK
HREESLEBRI R BSR TERBHE R
FELSHRHERE TERIFREESL SR MBI 2-4mm
RESELRS / ER WESERL / BREHE
FERECSEIRS / BN WESERL / BREHE
MK EHHE EBUEBRN /RS /ES BN IBRIE / B 0 2EHE
HERS|EIN BTHERESN / RESRED
RIMAELD / 5757 FRBRMEBMROME / E-~M
ARRELRS / BR RESERL / BERENE
R EBRUBFRN /RS /ER PR RBEUE / Bk 0 2EHE
TMESESUED ) BIRESRESN / RERES
SE#SIE VAT iR R B PR 48 42
220V AR EhEE AR BB
BHEH 380V EEIRERE 1 BB JRAR AL
BT R
220V BB EHEE A HIR EHRER
380V FEIRERTE 1 B RAR(
O FRBUR SR TEIR WEFXRIEL | B X
R RIREE KR IR AT WERIR / Bk
AR BRI IR TR E R ER

23



< SATA
BEMR HIE R E Heg 7%
BEIEIRRA TR AR MBI LB AR AEMNE
SEER SEEFRHEBRF / [REELBRIR Fift
SRS 0 BIEIBIRIE / EEMENS / KEELIRKF Fift
HBERS 0 BIZEIRE / S EELRR Fift
HBIRES 0 BV BEIR IR B
SHERRR BZERBEIRT | BRY | SEELHRF Bt/ FERY
SHEREH BETEHERLD / T INAEHE / INSA
e RS ERS 0 BZEH BRI | SKEELRTF B
TeERSEES 0 BRI B
EMKFUW AR / 150 BEEY) / TEEs/ EMETH BEIERY) / IHIEE / it
KHEAZIRE RHEEE / HE5SREBEAKE / SEFER FEEMNESKT / Bt
FXRERERR EE4 BINEE / Fit
IR FEIRE WBLLFNTH | ToiREH / AR IR PiZIR22 / IHERE / Bt

24



S

FhE

SATA

RN SERE

AC 22012301240V S0/60Hz

INVERT SWITCH: 600V AC 32A

MOTOR=0.75KW 220380415V AC 50/60Hz

L
N
PE
@ .
Ha T3] | b o124
>[>
3%1.5mm? T.6A Plug 16A
_____ § '—_ > o [EVERT SW]ICE:_&EV_AC 32\_ 9 6
TN 1 220230240V 7.6A
| q“’ 102 | o
[ = — — = 2
i i Eac =i 4
24 . i | Q9 0 ;;;j
i ﬁ‘J st 764 v
.I I 10 3
l a
54
MOTOR
PE
: MOTOR=0.75KW 220230240V AC S0/60Hz
Ca=60uF 450V AC
220V
e AC 220380415V S0/60Hz
[."
L3

5

s

o—foc=
w—t)5
-—oss

380v

25



S

26

SATA' Aerozsh/acioze-3

110V/220V/1PH

el

220V

)=—u1Vi
POV
@*—UZ\jlz

MOTOR

o

POWER

SUPPLY

220V/380V/3PH

:fﬁ):mz

380V
M3

POWER
MOTOR

SUPPLY

FHELRE 220V/380V(99%474)



@ SATA' renzsi/aenzsi-s

FifER
il

ke aatia

27



< SATA

B+E  FREEE

28



< SATA
BEBs BEAFIFEIS 2R HeE
1 PAE1021-108 ShINFIREE M820 4
2 PAE1021-113 IR b8 4
3 PAE1021-110 FHE |8 4
4 PAE1024-01 Sh7NFaiRtE M8*16 1
5 PAE1021-5 &4 20" 1
7 PAE1024-02 [ERARIIR 1
8 PAE1021-114 FHEE ds 6
9 PAE1021-308 A7 A EE L1214 M820 9
10 PAE1021-10 IR 4
1 PAE1022-11 58 1
12 PAE1021-12 FRARIB L 6135 1
13 PAE1021-13 iRk IR 3.0m 1
14 PAE1021-14 PLLE Pl6 2
15 PAE1021-15 IRITIRIR B 2°8'5 1
16 PAE1021-16 EIA i@ 1
17 PAE1021-17 HEZE 1
18 PAE1021-18 B HEE 1
19 PAE1021-19 PR ¢45 1
20 PAE1021-20 SIS FARIREE M10%160 6
21 PAE2021-209 EEE 10 12
2 PAE1024-03 A MIAREE ¢ 1
23 PAE2021-311 TFHE b6 2
2% PAE1021-24 A7 A EE L1842 M610 12
25 PAE1025-29 HEASEE) 1
26 PAE1021-620 125 (5 M0 2
2 PAE1022-H49 Sh7N RIS MI0M40 2
28 PAE1022-208 B iR M0 2
29 PAE1023H-29 AT IEM 1
30 PAE1021-135 ShINAIERE MI0%60( H5F ) 4
3 PAE1025-02 EEaE 1
32 PAE2021-208 SEIEEE D10 6
33 PAE1025-30 HERDR (FXH3R) 1
331 PAE1021-33A THERSK (FHEHEE) 1
332 PAE1025-28 THERZ S 1
341 PAE1021-34A RIEREF K SP20-T 1
342 PAE1021-348 EE UC h8'5-5 1
35 PAE2021-405 A7~ A B SL 1812 M6*16 2
36 PAE1021-127 Sh7X RIS MI0725 2
37 PAE1021-35 B U BRI 10 1
38 PAE2021-118 +FHE Y FE K HERIRET M40 2
39 PAE1025-03 BT R =R 1

29



S SATA

2, BEEK:

30



< SATA
ES | fiRiES 2R HE | |BS| BHHES 2R BE
1| PAE1022-113 1R ¥ B 1/8-p6 2 ||1022 | PAF1022-115 E*“ﬁﬁ;&%ﬁﬁ 4
2 | PAF1026-05 | EABh#REESLSET 801100 1 || 102.3 | PAE1022-116 EHRIFRmEE 1
3 | PAE1026-06 TRIFEZS K 1/8-6 3 || 1024 | PAE1022-117 =8I F AR 2
4 | PAF1026-07 | PN7~AEIESLIR4E M12°60 | 1 || 1025 | PAE1022-118 EHIFRRE 3
5 | PAE1026-08 AT 1 |[102.6 | PAE1022-119 (B Las 1
6 | PAE1026-09 IR 2 1 []1027 | PAE1022-120 I F AR 1
7 | PAE1026-10 | A7~ EIAESKIR E MI10™45 | 1 103 | PAE1026-01 TR 1
8 |PAE2021-208 MR b0 4 || 104 |PAE1023H-129 SET 25'300 1
9 | PAE1026-11 I FEE 1 105 | PAE1022-419 RIGIE TR 1/8-¢6 2
10 | PAE1026-12 BWFRR 2 || 106 | PAE1021-114 SERE h8715 6
1 | PAE1026-13 FITIRLZ MI2°45 1 107 | PAE1021-716 B iR M8 5
12 | PAE1026-14 | A7AI MR ETHR 22 M6'8 | 1 108 |PAE1023H-107|  9h/NAEEHE MI0X 65 1
13| PAE1026-15 BahifEELIEM 1 109 |PAE1023H-108 INRELERER 1
14 | PAE1026-16 BahifaE 1 110 | PAE1021-620 NABE MI0 2
15 | PAE1026-17 Bt EEE 1 1| PAE1021-118 | 7S AEIAESLIRET M8 X 40| 1
16 | PAE1026-18 WER® 2 2 || m2 | PAE1021-102 7R EFTIE S40 1
17 | PAE1026-19 B SELEM 1 113 | PAE1026-02 NAEM 1
18 | PAE1026-20 | +FHETSKIRET M40 2 || M4 | PAF1021-104 |  EATHEEE 3555600 1
19 | PAE1026-21 BohifFEkHZRIPE 1 115 | PAE1026-03 BESEIPS 1
20 | PAE1026-22 | P7~FAREIAESLI84¢ M10720 | 2 116 | PAE1022-107 BE 2
21 | PAE1021-125 | 7N B Wi X £ THRET M1216| 3 17 | PAE1021-323 AN FRIREE M12'35 1
22 | PAE1026-23 BapifEERR 1 118 | PAE1021-107 125 M12 1
23 | PAE1026-24 |  +ZEHESTSLARET M52 3 || M9 | PAE1022-130 BIESELE 1
2 | PAE1021-121 IREERR -/ 1 120 | PAE1022-133 ﬁg’:‘%:;’g%?\ﬁ@ 1
25 | PAE1026-25 |7~ M % X ETHRET M12*10| 1 121 | PAE1022-136 SESEE 1
26 | PAE1022-208 B B8 M0 1 122 | PAE1022-131 | AI7FIEIHESLI84E M6™40 | 2
27 | PAE1026-26 SHE 1214°25mm 1 123 | PAE1022-134 | BIESREL - JEE (%K) | 1
28 | PAE1026-27 THE 163072 2 || 124 | PAF1022-137 | IRRELRDEETZ 32725720 1
29 | PAE1026-28 & (%A D16 2 || 125 | PAF1026-04 BE 1
30 | PAF1026-29 | RI7NFEIMESLIE4E M10%30 | 1 126 | PAE1022-110 1R¥T =38 1/8-2° 64 1
31 | PAE1026-30 | BnhiFZELSEEER | 1 127 | PAE1022-131 | AR7<AEIESLIB4E M6'40 | 1
32 | PAE1026-31 125 MI0 1 || 128 | PAE1021-114 THE P8 1715 2
33 | PAE1026-32 Sh7N RS MI0780 1 129 |PAE1023H-120 Fhir S RE 1
34 | PAE1021-35 |  ANEEEW U BYHISF 107196 1 130 | PAE1022-132 | [ ¥RRE 6) PR SEIZ/EE | 2
35 | PAE1026-33 WIE RIS 1 131 | PAE1023H-123 P S E 8 1
36 | PAE2021-118 +'7'*g*f§g"" BRsT 2 || 132 | PAE1022-121 | P7NAEIFE L1842 M6™20
31 | PAE1026-34 | HFAEER 1/8( £ERER ) 2 || 133 | PAEI021-118 |7 ABEIAESKIRET M8 X 40| 1
38 | PAE1022-H3 Fiftim 2 || 134 |PAE1023H-128 NAEMSELE 1
39 | PAE1026-35 =iEEL 31/8 1 135 | PAE1021-116 NAMSLENR 1
40 | PAE1026-36 | PN7NAEIFESKIZ 2 M6*12 | 2 || 136 | PAE1021-126 | $FEESLTFHE $10533'8 | 1
101 | PAE1021-24 | PR7<AIEIAESLIRET M6 X 16 | 13 || 137 | PAE2021-208 SHETE ¢10 1
102 | PAE1022-114 EHIFREAL 1 138 | PAE1021-127 73 L1848 M10725 1
1021 | PAE1022-113 R4 1/8-96 2

31




32

204 e

205 0
206"~

207 *ep

21177

210"

209 -
208

o1

T
|
|

[201]

|t

2.;17/1 201.2
201.1

!

W 2012

EJ

| 202 203



< SATA
Fs BEHIHES E=1 i wne
201 PAE1022-201 EESIISK 1
2011 PAE1025-11 S 80100 1
2012 PAE1021-3248 RITIS L 1/8-08"5 2
202 PAE1022-202 BHHRE M2 3
203 PAE1022-203 A7 A RIS IRAE M127140 1
204 PAE1025-12 HhISFR RS M16'55 2
205 PAE1021-303 SR 016 2
206 PAE1021-131 THEEREE 2
207 PAE1025-13 LLESILVS 2
208 PAE1022-208 B PR E M0 1
209 PAE1021-135 SN AR MI0*60 1
210 PAE1021-625 28 M0 2
n PAE1021-127 ShISFRERAE M10°25 2
21 PAE1025-14 RV =3 1
213 PAE1021-107 12 M12 2
214 PAE1025-15 M7 F TR R EIRET M1220 2
215 PAE1025-16 LLESTLVES 2
216 PAE1025-17 BERARH 1
21 PAE1025-18 EIEYEFR 1
218 PAE2021-126 1253 M8 2
219 PAE1021-133 SAEEH 1
220 PAE1022-221 PRI K 1/8-6 1
22 PAE1022-134 BRSEL - SFE 1
222 PAE1022-133 BB REL -V BB 605065 1
223 PAE1022-130 BB RELR 1
224 PAE1022-131 A7 RS2 M40 2
225 PAE1022-132 PESEHEI R 2
226 PAE1021-323 ShISFRERAE M12735 1
221 PAE1022-107 PR E 2
228 PAE1021-114 THE |8 4
229 PAE1021-716 BHHES M8 2
230 PAE1021-316 FHE P12 2
231 PAE1025-19 BENER 1

33



SATA

Q

4, TIFEER

34



< SATA
Fs BEHIHES B wne
301 PAE1021-301 ItEFEaHE 1
302 PAF1021-302 ShISFRIREE M16%40 1
303 PAE1021-303 TR P16 1
304 PAE1021-304 ®m 4
305 PAE1021-131 TEEARE 1
306 PAE1023H-306 RITEEHELE 4
307 PAE1023H-307 S|A 4
308 PAE1021-308 A7 ARS8 M820 8
309 PAE1025-20 TEEIR 1
310 PAE1021-310 BER 5116 8
3n PAE1023H-311 FETFIR 4
3R PAE1021-312 TEEH#HE 1
313 PAE1023H-313 I AH 4
314 PAE1023H-314 abih g ke 1
315 PAE1021-315 RIMFREE 4
316 PAE1021-316 T p1oeos? 8
31 PAF1021-317 SRR D12 8
318 PAE1021-318 ShISFRIRAE M12°80 4
319 PAE1023H-319 C B R MEE SRR 4
320 PAE1021-320 FREERA 1
2 PAE1021-321 £ (A o5 1
322 PAE1021-322 & (HA )1 4
323 PAE1021-323 SIS FRIRRE M12°35 4
324 PAE1025-21 FESELZAK 807390 2
3241 PAE1025-22 ST 807390 2
3242 PAE1021-324B PUTE L 1/8-98"5 2
3043 PAE1021-324C BUTHEIE 1/8-08"5 2

35



< SATA

5 KSELSAE:

36



< SATA
Fs BEHIHES E=1 i HE
700 PAF1024-31 KSEL (2AK) 1
701 PAE1024-32 ARSETELE 200 1
702 PAE1024-33 JHEE 200 1
703 PAE1024-34 Vv B 2
704 PAE1024-35 EEFEIF 1
705 PAE1024-36 0 BYZREHFE p197°2.65 2
706 PAE1021-706 BEEME 1
707 PAE1021-707 I $19°2.65 1
708 PAE1021-708 G FLAEE 1
709 PAE1021-709 fAZE 202320 1
710 PAE1021-710 SEEM 1
m PAE1021-711 SNNFIERF M18159mm 1
712 PAE1024-37 L= 1
713 PAE1024-38 T 1
un PAE1021-423 PRI K 1/8-p85( 2B, ) 2
715 PAE1021-715 Sh7FiRAE M8*230mm 8
716 PAE1021-716 HHES v8 8
7 PAE1024-42 SE ©8'900mm 2

31



< SATA

6 EaALERS
% 502
ey
501 e
505
506
2 507
508
521
l 514
520 —l N\ 9 ) 509
e 7=y, 510
518 | | = 511
519 @ ( - Ly,
513 T gy
512
517 516 515

38



< SATA
Fs RIS B wne
501 PAE1024-39 RIT=B 38 £E ) 1
502 PAE1024-40 A BUSEER 10740 1
503 PAE1021-520 HERE BC SR SRR 1
5031 PAE1021-34B SEEE UCHS85-5(3 ) 1
503.2 PAE1024-12 EE =i 1
5033 PAE1024-13 0 BUZREHFE p61573.55 3
5034 PAE1024-14 RSEE (W) (FK) 1
5035 PAE1021-324C PUTEIE 1/8-08'5( £/ ) 3
503.6 PAE1024-15 SE $8'900 2
5037 PAE1024-16 7S i S ETHRET M4'6 4
503.8 PAE1024-17 BIT =38 1/8-2"p8'5 1
504 PAE1024-18 A7 A MR EETIRET M10°35 2
505 PAE1024-19 WRICFESRE (318mm) 1
506 PAE2021-209 THE $10°202 8
507 PAE1024-20 ShISFIREE MB30 4
508 PAE2021-208 SHEMEERE D10 6
509 PAE1021-110 THE pgou? 6
510 PAE1021-716 B iR M8 4
51 PAE1024-21 BB E 1
512 PAE1024-22 BRI $10°20°2 6
PAE1024-23 EB A, 60HZ/110V/1IKW
513 PAE1024-24 BB 50HZ/220V/11KW 1
PAE1024-25 EATL 50HZ/380V/0.75KW
514 PAE1021-620 $25 ( 85 M0 6
515 PAE1024-26 SN FIRHE MBH100( £5F ) 2
516 PAE1021-114 FEE ¢817 2
517 PAE1024-27 HERE 2
518 PAE1021-508A A7< A Mk S ETIRET M812 1
519 PAE1024-28 BHEHR 1
520 PAE1024-29 ZHELRH AVI3T35( i ) 1
521 PAE1021-508A A7< A M i S ETIRET M8 12 1

39



S

7 BB SRR

SATA

FS BHIES B BE
400 PAE1022H-400 VOB B E 2 S 1
401 PAE1021-403 T h12:2415 2
402 PAE1021-437 WE 2 (35 1
403 PAE1021-322 & (3A) o 2
404 PAE1021-316 SERE s 9
405 PAE1021-404 ( FERZ5E ) Bh 9127282 1

40



S SATA
FE BRHIEE ZHR H=
406 PAE1021-716 B8 M8 2
407 PAE1021-438 BB M4 3
408 PAE1021-407 KENEEIR 3
409 PAE1021-439 +FHETKIRET M435 3
40 PAE1021-440 ERE 4 3
{1 PAE1021-114 FHRE o817 2
42 PAE1021-413 FESERT 2
13 PAE1022-413 MIEE ST ZR4H IR 1
4 PAE1021-435 vk 3
415 PAE1021-420 [EAN 2
6 PAE1021-421 RACEER 2
7 PAE2021-311 SEERRE 9611215 1%
18 PAE1021-416 A7 FE L1284 M625 1n
49 PAE1022-419 RIGE TR 1/8- @ 6 2
420 PAE1021-423 IRIHEE L 1/8 9
421 PAE1021-418 +FREFE L BRIRET 3110 4
422 PAE1021-416 A7 AE L1214 M6*25 4
423 PAE1021-422 HE2R1/8 (BBEKR) 4
424 PAE1021-419 Mt E 2
425 PAE1022-425 IRIGEIB ¢6 5% p8( 2BR), R) 1
426 PAE1022-426 TRIEFIE 5 ps( 2BR 2 ) 1
427 PAE1022-427 AIBRAE SR 3
428 PAE1022-428 FIBIRAT 12mm( 5 ) 3
429 PAE1021-429 hiERE 3
430 PAE1021-430 HBRERE 15
431 PAE1021-431 RIBRE 3
432 PAE1021-432 0 BUZREIEE] 1220 18
433 PAE1021-418 +FREFEL B BURET 310 6
434 PAE1022-434 A7 AR LR M50 1
435 PAE1021-425 BRHRFF X (3 15 /40A/ B3R ) 1
436 PAE1021-443 FXREE 3 HHXA) 1
437 PAE1022-8 FFxrFZE 1
438 PAE1024-09 FEINIRFF X F4 1
439 PAE1021-108 A7 HIRHE M8™20 4
440 PAE1022-3 FFRZZR2 1
441 PAE1021-24 A7 A EE K842 MBX16 2
442 PAE1022-18 HERIZ 28 1
443 PAE2021-126 IASEVEINE)) 2
444 PAE1021-409 FIESHEE $3.5720470 1
445 PAE1021-410 KNSR (FFXE ) 1
446 PAE1024-20 GhINFEEHE M8 30 1
447 PAE1024-10 FBREK (25%) 2
448 PAE1021-448 FIBRESAK (FATIE ) 1

i



SATA

8R!

Q

618

N~
-
o

616

610

611

8



< SATA
Fs BEHIHES B wne
601 PAE1023H-41 RSP E 1
602 PAE1021-602 [ERa%s™ 1
603 PAE1021-603 MR 1 2
604 PAE1021-604 EALET 2
605 PAE1021-605 FRE $8'3072 1
606 PAE1021-113 HIERE o8 1
607 PAE1021-108 ShINFIRE M820 1
608 PAE1021-608 FERGSFe 4 1
609 PAE1021-131 THEEREE 1
610 PAE1021-303 TR B16 2
61 PAE1021-132 HBRE M6 2
612 PAE1021-612 BETHEEE 015195125 1
613 PAE1021-613 FLARE ¢20 1
614 PAE1021-614 ASELEEMPATE 1
615 PAE1021-615 KSELEZEF $HH 10°33 1
616 PAE1021-616 THE $1673072 1
617 PAE1021-617 78 1
618 PAE1021-618 Hh7< AR M16%100 1
619 PAE1024-30 FERIE h2572070 1
620 PAE1024-41 N AT =3 1
621 PAE1021-621 FERE GH) 1
622 PAE1021-622 ZIRFAR MI650 1
623 PAE1021-24 A7 EESK 22 M6'10 1
624 PAE2021-405 A7~ F B SL R4S M6'16 1
625 PAE1021-625 B Mo () 1
626 PAE1021-626 P75 Ui S RE SR ET M10720 1




44




< SATA
FS| EBiEYHES B HE||FS| REDHES B/ HE
1 | PAE1022-H1 FHRIFE 1 35 | PAE1021-113 SRR b8 1
2 | PAE1022-H2 BF 1 36 | PAE1022-H36 INAFIEE 8 1
3 | PAE1022-H3 FHEIR 1 37 | PAE1022-H37 FERRER (288 ) 1
4 | PAEI021-422 | JEAEER1/8(/EB&IN) | 2 || 38 | PAEI022-H38 GithRE 1
5 | PAEI022-221 | HRIEZESKL1/8-p6( B | 3 39 | PAF1022-H39 FEEs 1
6 | PAE2021-121 12 M6 1 40 | PAE1022-H40 TR M12°30 1
7 | PAE1022-H7 S 6X3500mm 3 41| PAE1022-208 H 3R M0 3
8 | PAEI021-24 |/NAEIMESKIEME M60| 5 || 42 | PAEI025-24 HEEE 1
9 | PAE1022-H9 aiEs 1 43 | PAE1022-H43 7 FRIBEFIR 2
10 | PAEI022-H10 | #S7EF4R 12°80( L) 1 44 | PAE1022-Hbt4 HohiR 1
1| PAEI022-H1 | PAI7S A MRS ETHRET 66| 1 45 | PAE1022-H45 FEAREALET 2
12 | PAE1022-H12 = 1 46 | PAE1021-107 B2} M12( ) 3
13| PAE1022-H13 WL L4 1 47 | PAF1022-H47 RRaBIEF 1
14 | PAE1022-H14 B85 M6 1 48 | PAE1022-H48 FEFRE 1
15 | PAE1022-H15 [ER&k 1 49 | PAE1022-H49 ShISFRERAE M10°40 4
16 | PAE1022-H16 HMEHET 1 50 | PAF1022-H50 |  #h7NAaBR4E M10%120 2
17 | PAE1021-131 THEERBE 3 51 | PAE2021-212 NEFERE 10725 8
18| PAE1021-132 B PR M16 3 52 | PAE1022-H52 IAEEE R 1
19 | PAE2021-313 | A7AEIELIEME MB'35| 1 53 | PAE1022-H53 LR p28-5 3
20 | PAE1021-127 SN FRIRE MI0°25 2 54 | PAE1025-25 AR 1
21 | PAE2021-108 THE B10°3072 1 55 | PAE1021-317 SRR 12 1
22 | PAEI022-H22 | [ERRIR (4) (&%) 1 56 | PAE1022-H56 TR M12°40 1
23 | PAE1025-23 AR 1 57 | PAE1022-H57 |HRIEEL®1/2-p6(2EkL &) 2
2% | PAE1022-27 FhISFRIERE M10°30 8 58 | PAE1022-H58 ﬁ;ﬁﬁgéﬂjﬁ ) 1
25 | PAE2021-208 HIERE ¢10 16 || 59 | PAE1021-127 ShIS IS M10°25 2
26 | PAE1022-H26 RRER 2 || 60 | PAE2021-209 THE b1072072 1
27 | PAE1022-H27 R FEIR 2 61 | PAE1022-H61 SELEREE 1
28 | PAE1022-216 | AhAAENEIEEE M10%80 8 62 | PAE1021-303 SRR 16 1
29 | PAE1022-H29 | SREH5MAT BB NAGIO0 | 16 || 63 | PAE1022-H63 EFTIR22 MIB'TI0 1
30 | PAE1022-218 RV 7 6900z 8 B4 | PAE1022-202 HHUEE M2 1
31| PAE1021-508A |AA7<AMIREETIRET 812) 8 65 | PAE1022-H5 ZIEFF 1
32 | PAE1022-H32 EEE— 1 66 | PAE1022-HB6 | THARRBIAEMIFRERED | 1
33 | PAE1022-206 ($B8 ) BIEBA 1 67 | PAE1025-09 K L2 M10°80 1
34 | PAE1021-308 |AI7NAIEIMESLIRHE M8T20| 1 68 | PAEI025-10 | BRAKFHHE MOS0 E | 1

45




S

SATA

Big cylinder push-

Technical parameters| External rim diameter {Inner rim diameter| Rim width |Max wheel diameter null force
AE1026H
11-24" 13-26" 350mm 1080mm 2500 kgf
AE1026H-3
Technical parameters Big disk speed Work pressure | Work noise|  Outer box size Gross/net weight
AE1026H 1150920*1900mm 392/350Kg
6.5 rpm 8-10 bar <70 dB
AE1026H-3 1150920*1900mm 392/350Kg

Check the product immediately after unpacking to ensure that the product is in good condition. If any parts are missing
or damaged, please contact the Customer Service Department of SATA Automotive Technology (Shanghai) Co., Ltd by
phone:400-820-3885, 800-820-3885.

Please record the product serial number:
Note: If the product does not have a serial number, record the date of purchase.
Please keep the instruction properly:
1) The instruction contains information on safety warnings, installation, maintenance, and troubleshaoting of the

product. Keep it properly.

2)Please record the serial number (or purchase date] of this product on the front page of the instruction, and keep it in
a dry and safe place for reference.

3)Please fully understand the contents of the instruction for correctly using the product.

4)This product has been insured with product liability insurance.

46



< SATA

Chapter | Safety precautions

- Improper operations can result in personal injury and equipment damage.

- Please read and understand the instructions carefully before use.

- Keep children and other unauthorized personnel away from the work area.

- Ensure that the equipment is connected to the correct power supply and air source and is reliably grounded.
- Please use the device on a flat, level, dry and reliable bearing surface.

- To avoid accidental startup, ensure that the equipment is shut down and the power supply is disconnected before
maintenance.

- Keep the guards and safety devices in the correct pasition and in working order.
- Keep the work area clean and well lit. Messy or dark areas can cause accidents
- Avoid overload. Otherwise, the accident liability is not covered by the insurance.

- Keep the device away from heat and fire sources. High temperature may cause damage to the device and sealed
components.

- Avoid hazardous environments and do not use equipment in wet environments or expose it to rain.

- No untrained personnel is allowed to use the equipment, and it is not allowed to disassemble or madify the equipment
without permission.

- Install the wheels correctly, and fasten them to the equipment in a proper way according to different hubs.

- Check carefully before use each time, and do not use it if there is oil leakage, and loose or damaged parts or
accessories.

- Let professional personnel with professional maintenance qualification maintain the equipment reasonably. If parts
need to be replaced, please use the original parts.

- When operating, wear safety shoes, protective glasses and work gloves in accordance with the relevant national
safety protection regulations. Relevant SATA products are recommended.

- It is strictly prohibited to use the device in such circumstances as after drinking, lack of energy and concentration,
drowsiness under the influence of drugs or unconsciousness.

Warning

The cautions, warnings, instructions, etc. contained in the instruction do not cover all possible situations. Operators
must understand that daily care and professional knowledge are indispensable factors in the operation of this
product.

41



SATA =

&

11 Warning label

/\ CAUTION |/\ WARNING |/\ WARNING

)n

Keep your hands Wear protective . .
Py . arp Read the instruction
away from the tires equipment when
. . . carefully before use
during operation operating

Danger of electric shock!

Note: Do nat touch the sidewall of the tire with your hands when pressing the tire

Do not put any part of the body under the disassembling and assembling head

When clamping the rim, keep your hands and other parts away from the area between the pawl and the rim

When pressing the tire, do not stand between the shovel blade and the tire to avoid injury

Avoid injury due to bending backward of column

dd dd

=~
3



< SATA

1.2 Diagram of safety mark location
Keep the safety mark intact, and replace it immediately if blurred or missing. Keep the safety mark clearly visible to the
operator with meaning clearly indicated

£\ , /i

3
= ]
j/
|
11l
i
—

0

49



S SATA

Chapter I Installation instructions

The installation of the tire changer must be done by professional personnel. Safe and effective use depends on proper
installation. If you have any questions, please contact an authorized SATA distributor.

21 Device size and usage space

- The tire changer must be placed on a solid flat floor and bolted in place.

- The location where the tire changer is installed must have power supply and air source nearby, connected together.
- Adequate operating space shall be left around the tire remover at the place suitable for installing the tire remover.

- Make sure there is enough space above and behind the selected position for the auxiliary or inverted arm to work
properly

- At least 500mm operation space should be left on the right side and front side of the tire changer for tire removal and
installation, as well as pressing.

'

50



< SATA

AE1026H/AE1026H-3 Dimensional drawing

1920

51



< SATA

2.2 Safety rules

- The equipment should be operated by professional or trained personnel.

- The company is not responsible for any unauthorized operation of the equipment (especially the electrical part).

- Any handling of the electrical part should only be done by professional personnel.

2.3 Transportation/unpacking

- Use forklift to move, with the lifting position shown in the figure on the right.

- Remove the package and check the equipment for damage.

- Keep packing materials away from children to avoid danger. g
Note

The surface of the equipment is coated with a layer of special antirust oil, which is easy to catch dust, and should be
removed as far as possible when necessary.

24 Product diagram

1. Rotation pedal

2. Tire pressing pedal

3. Clamping pedal

4 Inverted arm pedal 11
5. Workbench

6. Paw!

7.Column

8. Disassembling and assembling head
9. Slide arm 8 12
10. Control handle

11. Hexagon pressing bar 7
12. Auxiliary arm assembly 13

e

13. Lubricator
14. Tire pressing shovel arm W
16. Tire rubber pad 5 - =

15

52



SATA’ rewzH/ae02sh-3

S

2.5 Standard fittings:

Hexagon rod compression
spring cap

Hexagon rod compression
spring

20-inch crowbar
+
Crowbar sheath

CEEEEE—— e,
o

Disassembling and assembling
head pad - front/rear

12-inch Erowbar
Crowbar sheath

Column hook

Instructions

2.6 Column installation

a. Remove the column rotating shaft on the rear tilt arm seat for installation later
b. Pass the air pipe an the column through the square slot on the rear tilt arm seat

53



c. Remove the four screws on the left side panel of the chassis and remove the left side panel
d. Connect the air pipe on the column to the "8-to-6" connector and reinstall the side plate

7 - \ . ™

e. Insert the column rotating shaft into the column and secure with studs and washers
f. Connect the cylinder rod with a bolt to the column

g. Adjust the positioning screws on both sides of the column
h. Install protective cover for column

54



S SATA

2.7 Power connection

- Before powering on the device, check whether the grid voltage is consistent with the voltage specified on the device
label.

- Very important: When the equipment is connected to an electrical system, the electrical system should be equipped
with line fuse. Good grounding must comply with local national standards, and leakage protection devices should be
equipped for the equipment when necessary to ensure safe operation.

2.8 Air supply connection
1) Press the clamping pedal down to make sure the pawl does not open suddenly.

2)Connect the air source to the oil-water separator with a quick connector. Adjust the pressure gauge to show the air
pressure.

3)Connect the inflation meter to the air source by pipeline, and press the handle to confirm that the inflation function is
normal.

2.9 Equipment test

1)Step on the rotary pedal, and the big disk turns clockwise. Release on the rotary pedal, and the big disk turns
counterclockwise.

2)Step on the clamping pedal, and the pawls of the four big disk open; step on the clamping pedal again, and the pawls
close.

3)Step on the clamping pedal, the tire clamping shovel works; step on it again, and the tire clamping shovel returns to
the original position.

4)Step on the inverted arm pedal, and the column U leans back; step on the pedal again, and the column returns to the
working position.

5)Press the handle button (position Y), the tire dismantling arm and push-pull arm will be locked; release the handle
button (position Z) to unlock.

6)Check whether the oil of the oil-water separator drops 1 drop after every 3-4 times of stepping. If no, adjust with
SCrew.

Note: For 380V equipment, if the rotation direction of the big disk is different from the above direction, replace the two

phase lines on the 3-phase terminal post

95



< SATA

Chapter I Operation Instruction

Collect device operation data via WIFI.

View the operation data from the background (login through WEB using user account and password; please contact
SATA for user account and password)

31 Use the machine only after reading and understanding the instructions and warnings provided. Deflate the tire and
remove all lead blocks from the wheel before proceeding. The operation of a tire changer consists of the following
steps: a) Clamping tire, b) Removing the tire, and c) Assembling the tire

3.2 It is suggested that the tire changer should be equipped with pressure regulating device.
3.3 Clamping tire

- Pay high attention when clamping the tire. When the tire clamping arm driven by the tire clamping pedal moves fast
and powerfully, the tire clamping arm can cause danger and crush everything in the area where it moves.

- Check if the tire is deflated. If not, deflate it. Close the big disk pawl thoroughly.

- It can be extremely dangerous to the operator's hands if the pawl opens when clamping the tire. Do not touch the tire
wall with hands when clamping the tire.

Put the wheel against the tire clamping rubber on the right
side of the tire changer box. Place the tire clamping shovel
on the seam about 1cm from the rim. Press the tire shove
against the tire rather than the rim.

Step on the pedal and move the tire clamping shovel. When
the tire clamping shovel reaches the end of its journey or
gets into the seam, release the pedal and gently rotate the
tire till it is completely removed from the rim.

56



S SATA

34 Removing tire

- Make sure all lead blocks are removed before operation and check for tire deflation
- When the column is tilted back, make sure no one is behind the tire changer

- Step the pedal to tilt the column, so as to clean the big disk

- Apply grease (or similar product) to the seam to avoid serious damage to the seam.

- Never place your hands under the tire while locking the rim. The correct fixation operation is to make the tire in the
center of the big disk.

3.5 External clamp

Place the tire according to the position of the pawl on the big disk, step on the pedal to the middle position, place the
tire on top of the pawl and press the rim down, and then step on the pedal to the limit position (Fig. 5-11).

3.6 Internal clamp

- Position the tire according to the pawl position to make it completely closed; place the tire over the pawl and press
down the rim, and then step on the pedal to open the pawl to grip the rim.

- Make sure the rim is firmly attached to the pawl

- Never put your hands on the wheel. Returning the column to the working position can cause a crush injury to the
operator's hand, making it sandwiched between the tire and the rim.

- Step on the pedal to flip the column so that the lock button is in the locking position, unlock the tire change arm M,
and move the tire change arm down so that the bird head is on the upper part of the rim. Set the lock press button
in the locking position to lock the entire tire change assembly. This lock is done harizontally and vertically with the
tire change head 2mm from the rim. Place the crowbar between the seam and the bird head so that the seam moves
above the bird head.

- To avoid damaging the inner tube, position the valve 10cm to the right of the tire change head.
- Necklaces, bracelets, loose clothing or and foreign objects near moving parts can endanger the operator.

57



< SATA

Tire dismounting

3.7 Press the tire with the tire pressing roller of the auxiliary 3.8 Pull down the lifting manual valve of the hexagonal rod to so
arm as shown in the figure. that the mounting head is 2 mm away from the top of the rim.

3.9 Pull down the manual valve of the mounting head, and extend 3.10 Press the manual valve until the tire dismounting hook
the tire dismounting hook into the tire. penetrates into the inner part of the tire.

58



3.1 First, press the tire down with the auxiliary bent arm, then 3.12 Insert the plastic crowbar and step on the revolving pedal
pull up the manual valve of the mounting head, and ift the tire so that the chuck drives the tire to rotate clockwise, thus
with the tire dismounting hook. separating the single-side tire.

3.13 Lift up the tire with the tire supporting roller of the auxiliary 3.14 Step on the revolving pedal so that the chuck drives the tire
arm, pull down the manual valve of the mounting head, extend to rotate clockwise; at this moment, the lower tire opening of the
the tire dismounting hook to hook the lower tire opening of the tire. tire is separated from the rim.

3.5 Installing tire

- The most important thing is to check the tires and rims to prevent explosions during re-inflation. Before installation,
make sure that: The tire and tread fibers were not damaged. Otherwise, do not install the tires; The rim is free of
dents and warps; visually check to confirm that there are no tiny scratches on the inside of the aluminum rim, which
are dangerous, especially when inflated.

Use special grease for seam lubrication so as to avoid damage to seam and facilitate operation; Do not place your
hands under the tire while locking the rim. The correct operation is to position the tire in the center of the big disk.
Make sure no one is standing behind the column as it tilts.

If the rims are of the same size, it is not necessary to lock or unlock the tire change arm frequently. All you need to do
is to tilt the column back or restore it to the working pasition, keeping the tire change arm in the working position.

- Never put your hands on the wheel. Returning the column to the working position can cause a crush injury to the
operator's hand, making it sandwiched between the tire and the rim.

Move the tire so that the bead passes under the front of the bird head, with the raised part of the bead against the
back of the bird head, and push the bead into the slot of the rim by hand. Step on the pedal to make the big disk
rotate clockwise. Continue this operation until the tire is fully mounted on the rim.

To prevent industrial accidents, keep hands and other body parts as far away from the tire change arm as possible
while the big disk is turning; put in the inner tube and repeat the above operations.

When disassembling and assembling the tire, the big disk should turn clockwise. The counterclockwise rotation is only
used for error correction when the machine stalls and the operator makes a mistake.

59



S SATA

Chapter IV Installation and operation of auxiliary arm

41 Auxiliary arm dimensions and operation space
| 2300 ‘

2000

4.2 Components

1. Column

2. Lifting slide

3. Roller slide bar (fixing tire pressure arm)
4 Lifting cylinder

5. Supporting leg

6. Tire supporting arm

7. Tire supporting plate

8. Round cross arm (rotary tire pressing cross arm)
9. Tire pressing screw rod

10. Control valve

10

60



< SATA

4.3 Installation

M10*40

1) Fix the auxiliary arm to the corresponding hale pasition of
the chassis with 4 external hexagonal cylindrical-head bolts
M1040, 2 external hexagonal cylindrical-head bolts M10*120
and 2 M10 self-locking nuts, and connect the supporting
leg to the column guide rail with an external hexagonal
cylindrical-head bolt M1025.

2) Install the rotary pressing arm, fixed tire pressing arm and
tire supporting arm on the sliding sleeve assembly, and
then insert the corresponding air pipe.

44 Operating instructions

The control handle is used to control the rise and fall of the tire pressing block and tire pressing wheel to meet the
height for mounting and removing tires.

61



< SATA

4.5 Tire pressing shovel Installation

1. Take out the tire pressing shovel, remove the gasket and locking nut on the shaft of the tire pressing shovel.
2. Insert the tire pressing shovel shaft into the shovel arm rotary shaft.
3. Install spacer and locking nut, and tighten them with wrench.

Chapter V Storage

If the equipment is to be stored for a long time, disconnect the power supply and air source. Lubricate all parts to be
lubricated: sliders, slider slots on the big disk, and position for mounting auxiliary arm. Drain all oil/liquid storage. Cover
the equipment with a plastic cover to prevent dust.

Chapter VI Scrapping

When the device expires and cannot be used any more, handle it properly according to local laws and regulations.

62



< SATA

Chapter VII Daily Maintenance

To prolang the service life of the machine, regular maintenance should be carried out according to the instructions.

Otherwise, the operation reliability of the machine will be affected, which may cause injury to the operator and people

near the machine. Caution: Before maintenance at any time, it is necessary to disconnect the air source and power

supply and step on the pedal 3-4 times to exhaust the remaining compressed air in the machine. The damaged parts

must be replaced by professional maintenance personnel with the ariginal spare parts provided by the factory.

1) Keep pawls and cylinder control valve of tire pressing shovel clean.

2)After using the machine for 20 days, re-tighten the fixing screw (A] on the chuck pawl.

3)If the turning power of the paw! disk is not enough, check the tension of the belt as follows. Loosen the screws on the
left side plate of the body, remove the side plate, adjust the two adjusting screws for installing the mator, so that the
distance between the adjusting bracket and the motor seat is appropriate, and then tighten the screws to tension the
drive belt.

4]To open/close the large cylinder of pawl and tire pressing shovel reliably, the control valve connected with it should
be kept clean, which can be maintained according to the following instructions. Remove the 4 screws on the left panel
of the body and remove the side panel; Release the open/close pawl or valve body muffler on large cylinder control
pedal.

5)Clean the dirt on the muffler with compressed air. If damaged, replace it according to the spare parts list.

ey

O

6)The pressure is not more than 10 Ba.
7)Keep workbench clean to prevent dust accumulation, and lubricate pawl seat and rail.

8) If the swing arm is not locked or does not reach the required size, the swing arm locking plate needs to be
adjusted.

9)If the column swings, it is necessary to lock the screws on both sides of the column rotating shaft.

10) Check the oil level of the oil cylinder of the oil atomizer. If refueling is required, loosen the screw with a hex wrench
or unscrew the cylinder counterclockwise for refueling. Only VG32 lubricating oil can be added. If compressed air is

connected, step on the pedal for the first time to see whether the oil atomizer drops the first drop of oil; When used
continuously, step on the pedal to see whether the oil atomizer drops a drop of oil.

A

63



64

Pull out the cover and rotate it
to adjust the pressure in a
range of 8-10bar

Check the water level height of
the steam-water separator
regularly, which cannot exceed
50% of the height of the
separator; turn the locking
button to manually drain water
if necessary.

Check the lubrication condition
daily to ensure that the
lubricant drops into the oil
atomizer when the pedal is
stepped on. Use a screwdriver
to adjust the oil atomizer
adjusting screw if necessary.

Press the lid down to lock the
pressure

Check the lubricating oil level
daily, and open the oil cap to add
oil when necessary. Note that it
is forbidden to use lubricating
oil that has been exposed to air
for a long time.



< SATA

Chapter VIl Troubleshooting

81 Working disk does not move

Maintenance clue: Check whether it is an electrical fault or a mechanical fault.

Maintenance method:

- Step on or lift the reverse switch pedal and observe the motor reaction. If there is no reaction, use a multimeter
to measure the reverse switch, and whether the voltage between the terminals is normal; If it is not normal, check
the power supply line or power plug; If the voltage is normal, use a multimeter to measure whether the voltage of

between terminals of the reverse switch is normal when stepping on and releasing the power switch pedal; If it is not
normal, the reverse switch fails; If it is normal, the motor or capacitor fails.

- If the motor has a humming sound, but cannot turn, follow the same measurement method mentioned above. If the
measurement result is abnormal, the reverse switch fails. If normal, turn the gearbox belt wheel by hand; If you can't
turn it by hand, the gearbox fails. If you can rotate it by hand, the motor or capacitor fails.

- If the motor can rotate normally and the working disk does not rotate, it should be a gearbox failure, for example:
Gearbox pulley does not drive the worm to rotate: Worm gear outburst.

8.2 Poor tire removing force

Maintenance methad: observe the working condition of the motor when removing the tire. If the mator cannot rotate
when removing the tire, the motor torque is too small or the capacitor is faulty. If the mator can run, but the pulley is
slipping, it means the belt is too loose; just tighten the belt.

8.3 Pawls can't clamp the steel rim firmly

Maintenance method: check whether the supply air pressure meets the requirements of the instructions. If yes, check
for air leakage or blow-by. If no, the concentric height of the pawl is improper.

84 The large cylinder cannot press the tire

Maintenance ideas: if the tire pressure is weak (including such situations as the large cylinder can run when no load,
the tire cannot be pressed properly), the possible causes can be low pressure, leakage, or large cylinder blow-by. If
the large cylinder cannot run without load, the possible reason is that the compressed air is not added to the tire
pressing end of the large cylinder.

- Check whether the supply air pressure meets the requirements of the instructions. If yes, check whether the large
cylinder leaks, check the air pipes controlling both ends of the large cylinder, and connect to the air source. In this
case, air should be caming out of one of the two pipes on the five-way valve, and air should come out of the other air
pipe when the tire pressing pedal is depressed. If no, the five-way valve should be replaced or its installation position
should be adjusted to make it work normally.

- If the five-way valve is normal, connect the air pipe at the reset end. It is normal that there is no air coming out on the
nipple of the tire pressing end. If yes, it indicates that the large cylinder piston is cracked or the seal ring is worn.

- Check the air pressure: Use a barometer to check whether the air pressure at the inlet of the oil atomizer meets
the requirements of the instructions. If the air pressure at the inlet is not enough, increase the air supply of the air
compressor. If the air pressure at the inlet meets the requirements and the air pressure at the outlet is not enough,
adjust the pressure regulating knob of the oil atomizer. If the regulating knob does not work, replace the oil atomizer.

8.5 Tire disassembling and assembling head scraps the steel rim or bits the tire:

- Hexagonal column pin lock is not tight

- The screws on the disassembling and assembling head are loose or in the wrong direction

- The gap between the hexagonal column and the hexagonal sleeve is large Maintenance method:

- Adjustment of loose screws in the disassembling and assembling head: pre-tighten (not too tight) the screws in

65



< SATA

advance, and then tighten them. When installing the screws, install a medium-size tire, let the wheel of the tire
removing head lean against the steel rim, turn the direction of the tire removing head to match the arc of the steel
rim, and then tighten and fix it.

- If the hexagonal column swings too much, change the rocker.
8.6 Pawls cannot open or close:

Check whether there is leakage, or the five-way valve element runs out of the pedal shifting fork. If the above is normal,
check whether the rotatory distributing valve is subject to blow-by. Remove the pipe connecting the rotary distributing
valve to the small cylinder. If only one of the pipes connecting the rotary distributing valve to the small cylinder has
air coming out when the pedal is not pressed down or completely pressed down, or the two air pipes do not emit air
at the same time, the rotary distributing valve is subject to blow-by. If all the above parts are OK, check the clamping
part: whether the pawl seat is deformed or stuck, whether the square turntable is stuck, or whether the square
turntable pin falls off.

8.7 Common troubleshooting

Failures Causes Solutions

The column loosens, leading to displacement of
the disassembling and assembling head

Tighten the column

The swing arm/slide arm loosens, leading
to displacement of the disassembling and
assembling head

Adjust the gap between the swing arm/slide
arm

Tire disassembling
and assembling
head scraps the
steel rim or bits
the tire The disassembling and assembling head is loose |Tighten the disassembling and assembling head

The clearance of the hexagonal rod is large,
leading to displacement of the disassembling and|Adjust the clearance of the hexagonal rod
assembling head

The plastic gasket of the disassembling and

assembling head falls off Install the plastic gasket

Adjust the clearance between the

Clearance between the disassembling and disassembling and assembling head and rim by

assembling head and rim is too small

2-4mm
Leakage/blow-by of clamping cylinder Che_ck t_he air pipe connector/replace the
sealing ring
Leakage/blow-by of ratary distributing valve Chepk t_he air pipe connector/replace the
sealing ring
Pawls don't hold|Improper position/leakage/blow-by of five-way|Adjust the position of the five-way valve/
the rim tightly valve replace the 0-ring

Adjust the oil atomizer pressure/check the air
source pressure

Adjust paw! distance and eccentric bearing
bush/replace pawl

Check the air pipe connector/replace the

The air pressure of the oil atomizer is too low

In-concentricity/damage of four claws

Leakage/blow-by of large cylinder

sealing ring
Improper position/leakage/blow-by of five-way|Adjust the position of the five-way valve/
Large cylinder is|valve replace the 0-ring

poor Adjust the oil atomizer pressure/check the air
source pressure
Adjust the pedal limit screw of the five-way

valve

The air pressure of the oil atomizer is too low

The air intake of the cylinder is slow

66



< SATA

The 220V motor starting capacitor is damaged

Replace the capacitance

Motor is poor

Phase loss of 380V power supply

Checking the power supply phase

Belt is loose

Tighten the belt

The 220V motor starting capacitor is damaged

Replace the capacitance

Phase loss of 380V power supply

Checking the power supply phase

Motor does not
turn

The switch is damaged or incorrectly connected

the switch

Check the connection to the switch or replace

No power or plug is not properly connected

Check the power supply/replace the plug

The hexagonal
rod does not lock
properly

Large clearance of locking plate

Adjust the clearance of the locking plate

Failures

Causes

Solutions

Large clearance of sliding arm

The upper and lower roller bearings and side
jackscrew are not in the right position

Adjust the position

Cylinder blow-by

Piston seal ring is damaged/gas pipe joint is
damaged

Replace it

0-ring damage/piston rod scratch/gas pipe joint

Cylinder leakage Replace it
damage

Five-way valve leakage 0-ring is damaged/air pipe joint is damaged Replace it

Five-way valve blow-by 0-ring is damaged Replace it

0il atomizer leakage

0-ring damage/foreign bodies/gas pipe joint
damage

Replace/clean up foreign bodies

The oil atomizer does not drip
ol

Too small draps of oil/no oil

Increase the drops of oil/add oil

Leakage of rotary distributing
valve

0-ring is damaged/air pipe joint is damaged

Replace it

Blow-by of rotary distributing
valve

0-ring is damaged

Replace it

Pawls can open but cannot
close/ jitter

Foreign body/no lubricating oil/deformation of
pawl seat

Clean up foreign matter/add oil to
lubricate/replace

Belt damage

Belt is too tight/pulley is not level with belt disc/
overuse

Adjust position and levelness/
replace it

The switch turns reversely

Wrong wiring

Reconnect/replace it

The gearbox is noisy

Loose screws/no lubricating oil/bearing damage

Lock screws/Iubricate it/replace it

67



@ SATA'  re0zsh/aenzsh3

Chapter IX Electric circuit and air circuit diagram

AC 2201230240V SO60Hz

N

MOTOR=0.75KW 220230240V AC 50%60Hz
Cam60uF 450V AC

AC 220/380/415V 50/60Hz

MOTOR=0.75KW 2203804415V AC S0/60Hz

EQ‘-:EF%H

a vi wi
SPE

-—o

1O

9

380V

220V/380V/3PH }

M1M2 ]
é O Satv

POWER POWER }
SUPPLY MOTOR } SUPPLY MOTOR

Key wiring diagram 220V/380V(99474)

68



S

SATA' Aeiozsh/aeioze-3

Hand push valve

Auxiliary arm

Lifting cylinder

T
oimist |11

Air intake

4

[
Air pump meter i “;
T

Tire pressure cylinder,

Lock cylinder

Lifting cylinder

Blue bottom, red top

Inverted arm cylinder
Pedal five-way valve

69



< SATA

Chapter X Product explosive view

1. Slide arm assembly:

70



< SATA

Drawing No. SATA No. Specification/name Quantity
1 PAE1022-113 Push-in pass-through 1/8-¢6 2
2 PAE1026-05 Automatic disassembly head cylinder 80100 1
3 PAE1026-06 Push-in elbow 1/8-§6 3
4 PAE1026-07 Allen cylindrical head bolt M12*60 1
5 PAE1026-08 Extension rod 1
6 PAE1026-09 The hook connects axis 2 1
7 PAE1026-10 Allen cylindrical head bolt M10*45 1
8 PAE2021-208 Elastic washer 10 4
9 PAE1026-11 Hooks connect shafts 1
10 PAE1026-12 Hook roller 2
11 PAE1026-13 Plug screw M12*45 1
12 PAE1026-14 Allen concave end screw M6"8 1
13 PAE1026-15 Automatic removal head swing bar 1
14 PAE1026-16 Automatic tire removal hook 1
15 PAE1026-17 Automatic disassembly head cylindrical pin 1
16 PAE1026-18 Hook roller 2 2
17 PAE1026-19 Automatic disassembly head cylinder connecting rod 1
18 PAE1026-20 Phillips countersunk screw M4*10 2
19 PAE1026-21 Automatic removal of the head bracket sheath 1
20 PAE1026-22 Allen cylindrical head bolt M10°20 2
21 PAE1021-125 Allen concave end screw M12*16 3
22 PAE1026-23 Automatic disassembly head filling pad 1
23 PAE1026-24 Cross-groove countersunk screw M52 3
24 PAE1021-121 Disassembly head filling pad - rear 1
25 PAE1026-25 Allen concave end screw M12*10 1
26 PAE1022-208 Self-locking nut M10 1
27 PAE1026-26 Copper sleeve 12*14"25mm 1
28 PAE1026-27 Flat washer 16302 2
29 PAE1026-28 Circlip (for shaft) 16 2
30 PAE1026-29 Allen cylindrical head bolt M10*30 1
31 PAE1026-30 Automatic disassembly head cylinder fixing plate 1
32 PAE1026-31 Nut M10 1
33 PAE1026-32 Hexagon bolt M10*80 1
34 PAE1021-35 Stainless steel U-shaped handle 10796 1
35 PAE1026-33 Dual control valve guard 1
36 PAE2021-118 Cross-grooved semi-round head with pad screw M4*10 2
37 PAE1026-34 Muffler 1/8 2
38 PAE1022-H3 Hand push valve 2
39 PAE1026-35 Tee connector 3"1/8 1
40 PAE1026-36 Allen cylindrical head bolt M6*12 2

101 PAE1021-24 Allen cylindrical head screw M6 X 16 13
102 PAE1022-114 Control handle assembly 1
1021 PAE1022-113 Quick plug 1/8-d6 2
102.2 PAE1022-115 Control handle 0-ring 75°2.65 4

n



S SATA
Drawing No. SATA No. Specification/name Quantity
102.3 PAE1022-116 Control handle valve closure 1
1024 PAE1022-117 Control handle stem cap 2
102.5 PAE1022-118 Control handle compartment sleeve 3
102.6 PAE1022-119 Stem 1
102.7 PAE1022-120 Control handle 1
103 PAE1026-01 Bracket plate assembly 1
104 PAE1023H-129 Cylinder 25300 1
105 PAE1022-419 Push-in control valve 1/8-¢p6 with rotation 2
106 PAE1021-114 Flat washer 81715 6
107 PAE1021-716 Self-locking nut M8 5
108 PAE1023H-107 Allen bolt M10 X 65 (full tooth) 1
109 PAE1023H-108 Small cylinder connection block 1
110 PAE1021-620 Hex nut M10 2
m PAE1021-118 Allen cylindrical head screw M8 X 40 1
12 PAE1021-102 Hex pressure bar cap S40 1
13 PAE1026-02 Hex pressure rod 1
14 PAE1021-104 Pressure rod spring ¢3.5"55°600 1
115 PAE1026-03 Lock cylinder guard 1
116 PAE1022-107 Lock spring 2
1 PAE1021-323 Allen bolt M12*35 grade 8.8 black 1
118 PAE1021-107 Nut M12 1
119 PAE1022-130 Locks the cylinder block 1
120 PAE1022-133 Locking cylinder-V-ring seal 60"50"6.5 1
121 PAE1022-136 Tracheal guide groove 1
122 PAE1022-131 Allen cylindrical head bolt M6*40 2
123 PAE1022-134 Locking cylinder-piston 1
124 PAE1022-137 Eco-friendly foot canical 32°25"20 1
125 PAE1026-04 Sliding arm 1
126 PAE1022-110 Quick screw tee 1/8-2"ch6"4 intermediate thread 1
127 PAE1022-131 Allen cylindrical head bolt M6"40 1
128 PAE1021-114 Flat washer 81715 2
129 PAE1023H-120 Protective cover washer 1
130 PAE1022-132 Locking cylinder gasket 2
131 PAE1023H-123 Shield washer 8 1
132 PAE1022-121 Allen cylindrical head bolt M6"20 1
133 PAE1021-118 Allen cylindrical head screw M8 X 40 1
134 PAE1023H-128 Hexagonal pressure rod cylinder seat 1
135 PAE1021-116 Hexagonal rod bird's head manganese steel pad 1
136 PAE1021-126 Disassembly head flat washer ¢10.5"33"8 1
137 PAE2021-208 Spring washer ¢10 1
138 PAE1021-127 Hex head bolt M1025 1

72



S SATA

2. Column Assembly:

217
]
212 ‘ o1 .'
205 (9
206" 0 207, 6 | 201.1
207:"%?@ 205 AL 4 2012
211// — @b@ // 204 | L
210 =0 Wegry N
e | 202 203
200
208

73



< SATA
Drawing No. SATA No. Specification/name Quantity
201 PAE1022-201 Inverted arm cylinder assembly (with fitting) 1
2011 PAE1025-11 Cylinder 807100 1
2012 PAE1021-3248 Quick screw elbow 1/8-¢8"5 (metal) belt rotation 2
202 PAE1022-202 Self-locking nut M12 3
203 PAE1022-203 Allen cylindrical head bolt M12*140 1
204 PAE1025-12 Hexagon bolt M16*55 2
205 PAE1021-303 Elastic washer 016 2
206 PAE1021-131 Large washer on the table 2
207 PAE1025-13 Bushing bearings, inner ring diameter 16, outer diameter 24, length 20 2
208 PAE1022-208 Self-locking nut M10 1
209 PAE1021-135 Hexagon balt M10*60 1
210 PAE1021-625 Nut M10 (thin) 2
pall PAE1021-127 Hexagon bolt M10*25 2
212 PAE1025-14 Quadripartite Column (GC) 1
213 PAE1021-107 Nut M12 (thin) 2
214 PAE1025-15 Allen flat end set screw M12°20 2
215 PAE1025-16 | Bushing bearings, inner ring inner diameter 12, outer diameter 22, length 10 2
216 PAE1025-17 Slide arm roller pin 1
217 PAE1025-18 Inverted arm locking handle (red triangle)(M18*60mm) 1
218 PAE2021-126 Nut M8 (white) 2
219 PAE1021-133 Column hooks 1
220 PAE1022-221 Push-in elbow 1/8-ch6 (metal) 1
221 PAE1022-134 Locking cylinder-piston (rubber) 1
222 PAE1022-133 Locking cylinder-V-ring seal 60*50"6.5 1
223 PAE1022-130 (nitriding) Lock cylinder block C233011602A 1
224 PAE1022-131 Allen cylindrical head bolt M6"40 2
225 PAE1022-132 (Gasket 6) Locking cylinder gasket (nylon) 2
226 PAE1021-323 Allen bolt M12*35 grade 8.8 black 1
221 PAE1022-107 Lock spring 2
228 PAE1021-114 Flat washer ¢b8"17*1.5 4
229 PAE1021-716 Self-locking nut M8 2
230 PAE1021-316 Flat washer 12°24°2 2
231 PAE1025-19 Sliding arm locking plate 1

4



SATA

S

3. Workbench assembly:

75



< SATA
Drawing No. SATA No. Specification/name Quantity
301 PAE1021-301 Work platform cover 1
302 PAE1021-302 Hexagon bolt M16740 1
303 PAE1021-303 Elastic washer 16 1
304 PAE1021-304 Jaws 4
305 PAE1021-131 Large washer on the table 1
306 PAE1023H-306 Jaw cap assembly 4
307 PAE1023H-307 Guide sheets 4
308 PAE1021-308 Allen cylindrical head bolt M8*20 8
309 PAE1025-20 Workbench plate 1
310 PAE1021-310 Flexible pin 516 8
M PAE1023H-311 Underseat panel 4
312 PAE1021-312 Table cone sleeve 1
313 PAE1023H-313 Pull bar assembly 4
314 PAE1023H-314 Square turntable assembly 1
315 PAE1021-315 Tie rod pin sleeve 4
316 PAE1021-316 Flat washer ¢12°24"2 8
317 PAE1021-317 Elastic washer 12 8
318 PAE1021-318 Hexagon bolt M12°80 4
319 PAE1023H-319 C-jaw seat assembly 4
320 PAE1021-320 Square turntable gasket 1
321 PAE1021-321 Circlip (for shaft) 65 1
322 PAE1021-322 Circlips (for shafts) cb12 4
323 PAE1021-323 Hexagon bolt M12°35 4
324 PAE1025-21 Clamping cylinder assembly 80*390 2
3241 PAE1025-22 Cylinder 807390 2
324.2 PAE1021-3248 Quick screw elbow 1/8-$8"5 2
3243 PAE1021-324C Quick screw through 1/8-¢b8*5 2

76



< SATA

4, Cabinet body assembly:

7



< SATA
Drawing No. SATA No. Specification/name Quantity
1 PAE1021-108 Hexagon bolt M820 4
2 PAE1021-113 Elastic washers b8 4
3 PAE1021-110 Flat washer b8 4
4 PAE1024-01 Hexagon bolt M8*16 1
5 PAE1021-5 Pry Bar 20" 1
7 PAE1024-02 Rubber plates for pressed tires 1
8 PAE1021-114 Flat washer ¢8"17 6
9 PAE1021-308 Allen cylindrical head bolt M8°20 9
10 PAE1021-10 Rubber feet 4
11 PAE1022-11 Chassis 1
12 PAE1021-12 Cable screw 613.5 1
13 PAE1021-13 Power cord with plug 3.0m 1
14 PAE1021-14 Coil guard ¢16 2
15 PAE1021-15 Quick screw separator through 2°8"5 1
16 PAE1021-16 Round oil drum 1
17 PAE1021-17 Qil cartridge rack 1
18 PAE1021-18 Round oil cartridge cap 1
19 PAE1021-19 Coil guard @45 (hollow) 1
20 PAE1021-20 Hexagon bolt M10*160 6
21 PAE2021-209 Flat washer ¢»10"20"2 12
22 PAE1024-03 Left plate assembly 1
23 PAE2021-31 Flat washer 612 2
24 PAE1021-24 Allen cylindrical head bolt M6*10 12
25 PAE1025-29 Front cover (inverted arm) 1
26 PAE1021-620 Nut (white) M10 2
21 PAE1022-H49 Hexagon bolt M10*40 2
28 PAE1022-208 Self-locking nut M10 2
29 PAE1023H-29 Adjust the screw 1
30 PAE1021-135 Hexagon bolt M10*60(half teeth) 4
31 PAE1025-02 Inverted arm support 1
32 PAE2021-208 Elastic washer ¢»10 6
33 PAE1025-30 Lubricator assembly (with stand) 1
331 PAE1021-33A Lubricator assembly (without stand) 1
33.2 PAE1025-28 Lubricator bracket 1
341 PAE1021-34A Fast female SP20-T 1
34.2 PAE1021-34B Spring tube UC ¢h8"5-5 1
35 PAE2021-405 Allen cylindrical head bolt M6*16 2
36 PAE1021-127 Hexagon bolt M10"25 2
31 PAE1021-35 Round steel U-shaped handle ¢10 1
38 PAE2021-118 Cross-grooved semi-round head with pad screw M4*10 2
39 PAE1025-03 Front cover plate of the inverted arm support 1

8



79



S SATA
Drawing No. SATA No. Specification/name Quantity
700 PAE1024-31 Atmospheric cylinder (assembly) 1
701 PAE1024-32 Atmospheric cylinder barrel 200 1
702 PAE1024-33 Piston 200 1
703 PAE1024-34 V-ring 2
704 PAE1024-35 Piston guide rings 1
705 PAE1024-36 0-ring ¢197°2.65 2
706 PAE1021-706 Skeleton wiper seal 1
707 PAE1021-707 Sealing ring $192.65 1
708 PAE1021-708 30 holes with circlips 1
709 PAE1021-709 Copper sleeve 20723*20 1
70 PAE1021-710 Piston rod 1
m PAE1021-711 Allen nut M18*1.5°9mm 1
2 PAE1024-37 Upper cylinder head 1
73 PAE1024-38 Lower cylinder head 1
T4 PAE1021-423 Quick-insert elbow 1/8-8"5 2
715 PAE1021-715 Hexagon bolt M8"230mm 8
716 PAE1021-716 Self-locking nut M8 8
7 PAE1024-42 Trachea ©8*300mm 2

80




< SATA

6. motor part:

501

502

518
519 3
513

506
8 509
510
511
gy
516 515

81



< SATA
Drawing No. SATA No. Specification/name Quantity
501 PAE1024-39 Quick screw tee 3*h8*5 1
502 PAE1024-40 A-type flat key 10°40 1
503 PAE1021-520 Rotary valve assembly 1
5031 PAE1021-34B Spring tube UC$875-5 1
503.2 PAE1024-12 Distributor spool 1
503.3 PAE1024-13 0-ring ¢615°3.55 3
5034 PAE1024-14 Gas distribution valve sleeve 1
503.5 PAE1021-324C Quick screw through 1/8-c8*5 3
503.6 PAE1024-15 Trachea $8°900 2
503.7 PAE1024-16 Allen concave end screw M4'6 4
503.8 PAE1024-17 Quick screw tee 1/8-2*85 1
504 PAE1024-18 Allen concave end screw M10*35 2
505 PAE1024-19 Worm gear box assembly 1
506 PAE2021-209 Flat washer 10202 8
507 PAE1024-20 Hexagon bolt M8*30 4
508 PAE2021-208 Elastic washer ¢10 6
509 PAE1021-110 Flat washer 8242 6
510 PAE1021-716 Self-locking nut M8 4
511 PAE1024-21 Universal motor mount 1
512 PAE1024-22 Motor rubber pad 1072072 6
PAE1024-23 MOTOR 60HZ/10V/11KW
513 PAE1024-24 Mator 50HZ/220V/11KW 1
PAE1024-25 Mator 50HZ/380V/0.75KW
514 PAE1021-620 Nut (white) M10 6
515 PAE1024-26 Hexagon bolt M8*100 2
516 PAE1021-114 Flat washer ¢8°17 2
517 PAE1024-27 Anti-vibration adhesive pad 2
518 PAE1021-508A Allen concave end screw M8*12 1
519 PAE1024-28 Mator pulleys 1
520 PAE1024-29 Vedge belt AV13*735 1
521 PAE1021-508A Allen concave end screw M8"12 1

82



< SATA

7. Pedal assembly:

Drawing No. SATA No. Specification/name Quantity
400 PAE1022H-400 Four-foot assembly assembly 1
401 PAE1021-403 Flat washer ¢12°24*1.5 2
402 PAE1021-437 Bushing 2 1
403 PAE1021-322 Circlip 12 2
404 PAE1021-316 Flat washer b12°24°2 9
405 PAE1021-404 shaft 12282 1

83



< SATA
Drawing No. SATA No. Specification/name Quantity
406 PAE1021-716 Self-locking nut M8 2
407 PAE1021-438 Self-locking nut M4 3
408 PAE1021-407 Big foot 3
409 PAE1021-439 Phillips grub screw M4*35 3
410 PAE1021-440 Flat washer ¢4 3
411 PAE1021-114 Flat washer ¢8*17 2
412 PAE1021-13 Cam linkage 2
413 PAE1022-613 Foot bracket group welding 1
44 PAE1021-435 Foot pedal pull spring 3
415 PAE1021-420 Cam body 2
416 PAE1021-421 Cam spring plates 2
417 PAE2021-311 Flat washer 61215 14
18 PAE1021-416 Allen round head bolt M6*25 11
419 PAE1022-419 Push-in control valve 1/8- @ 6 2
420 PAE1021-423 Push-in elbow 1/8 9
421 PAE1021-418 Cross-groove semi-round head self-tapping screw 3*10 4
422 PAE1021-416 Allen round head bolt M6"25 4
423 PAE1021-422 Muffler 1/8 4
b2k PAE1021-419 Cam cover 2
425 PAE1022-425 Push-in Pass-®6 to d8 1
426 PAE1022-426 Quick-plug 58 1
421 PAE1022-427 Five-way valve body assembly 3
428 PAE1022-428 5-way stem 12mm 3
429 PAE1021-429 5-way bonnet 3
430 PAE1021-430 5-way valve spacer sleeve 15
431 PAE1021-431 5-way valve body 3
432 PAE1021-432 0-ring 12°20"4 18
433 PAE1021-418 Cross-groove semi-round head self-tapping screw 310 6
434 PAE1022-434 Allen round head bolt M5*10 1
435 PAE1021-425 Transfer switch 1
436 PAE1021-443 Switch sleeve 1
437 PAE1022-8 Switch bracket 1 1
438 PAE1024-09 Inverted switch handle 1
439 PAE1021-108 Allen bolt M8*20 4
440 PAE1022-3 Switch bracket 2 1
44 PAE1021-24 Allen cylindrical head bolt M6X16 2
442 PAE1022-18 Torsion spring limit bracket 1
443 PAE2021-126 Nut M8 2
hah PAE1021-409 Foot pedal torsion spring ¢3.5204°70 1
445 PAE1021-410 Big foot pedal 1
446 PAE1024-20 Hexagon bolt M8*30 1
Ly PAE1024-10 5-way valve assembly 2
448 PAE1021-448 5-way valve assembly 1

84



< SATA

8. Shovel arm assembly:

618

85



< SATA
Drawing No. SATA No. Specification/name Quantity
601 PAE1023H-41 Tire shovel sheath 1
602 PAE1021-602 Tire shovel 1
603 PAE1021-603 Elastic washer 14 2
604 PAE1021-604 Pasitioning nails 2
605 PAE1021-605 Flat washer $8730°2 1
606 PAE1021-113 Elastic washer ¢8 1
607 PAE1021-108 Hexagon bolt M8*20 1
608 PAE1021-608 Tire blade hinge 1
609 PAE1021-131 Large washer on the table 1
610 PAE1021-303 Elastic washer ¢16 2
61 PAE1021-132 Self-locking nut M16 2
612 PAE1021-612 Adjust the sleeve spring ®1.519.5"125 1
613 PAE1021-613 Holes with circlips $20 1
614 PAE1021-614 Cylinder piston rod adjustment sleeve 1
615 PAE1021-615 Atmospheric cylinder piston rod pin shaft 1033 1
616 PAE1021-616 Flat washer ¢16"30"2 1
617 PAE1021-617 Shovel arm 1
618 PAE1021-618 Hexagon bolt M16™100 1
619 PAE1024-30 Shaovel arm pull spring ¢2.5°20*70 1
620 PAE1024-41 Cylinder tie rod sleeve 1
621 PAE1021-621 Shovel arm pad (thin) 1
622 PAE1021-622 Black ball handle M1650 1
623 PAE1021-24 Allen cylindrical head bolt M6*10 1
624 PAE2021-405 Allen cylindrical head bolt M6*16 1
625 PAE1021-625 Nut M10 (thin) 1
626 PAE1021-626 Allen concave end set screw M10720 1

86




< SATA

9. Right auxiliary arm:

87



< SATA
Drawing No. SATA No. Specification/name Quantity
1 PAE1022-H1 Hand push valve guard box 1
2 PAE1022-H2 handle 1
3 PAE1022-H3 Hand push valve 1
4 PAE1021-422 Muffler 1/8 2
5 PAE1022-221 Push-in elbow 1/8-¢h6 3
6 PAE2021-121 Nut M6 1
7 PAE1022-H7 Trachea 6 X 3500mm 3
8 PAE1021-24 Allen cylindrical head bolt M6*10 5
9 PAE1022-H3 Right cross arm 1
10 PAE1022-H10 Plum blossom handle 12°80 1
11 PAE1022-H11 Allen concave end screw 66 1
12 PAE1022-H12 Bend arms 1
13 PAE1022-H13 Double wire screw 1
14 PAE1022-H14 Self-locking nut M6 1
15 PAE1022-H15 Tire press 1
16 PAE1022-H16 Harizontal arm pin two 1
17 PAE1021-131 Large washer on the table 3
18 PAE1021-132 Self-locking nut M16 3
19 PAE2021-313 Allen cylindrical head bolt M6*35 1
20 PAE1021-127 Hexagon bolt M10°25 2
21 PAE2021-108 Flat washer ¢10*30"2 1
22 PAE1022-H22 Tire Roller 1
23 PAE1025-23 Hex pressure rod shaft 1
24 PAE1022-27 Hexagon bolt M10°30 8
25 PAE2021-208 Elastic washer ¢10 16
26 PAE1022-H26 Roller cover 2
27 PAE1022-H27 Roller cleats 2
28 PAE1022-216 Bearing steel cylindrical pin M10*80 8
29 PAE1022-H29 Needle roller bearings with inner ring NA6900 16
30 PAE1022-218 Deep groove ball bearings 69002 8
31 PAE1021-508A Allen concave end screw 812 8
32 PAE1022-H32 Transbone pin one 1
33 PAE1022-206 Locking gasket 1
34 PAE1021-308 Allen cylindrical head bolt M8°20 1

88




< SATA
Drawing No. SATA No. Specification/name Quantity
35 PAE1021-113 Elastic washers ¢8 1
36 PAE1022-H36 Enlarge flat washer 8 1
31 PAE1022-H37 Placenta 1
38 PAE1022-H38 Right support for the fetal arm 1
39 PAE1022-H39 Arm pins 1
40 PAE1022-H40 Plug screw M12°30 1
4 PAE1022-208 Self-locking nut M10 3
42 PAE1025-24 Lifting slide sleeve 1
43 PAE1022-H43 Figure-7 locking handle 2
bk PAE1022-Ha4 Turn the block 1
45 PAE1022-H45 Locking plate dowels 2
46 PAE1021-107 Nut M12 3
47 PAE1022-H47 Tire locking lever 1
48 PAE1022-H48 Shovel arm handle sleeve 1
49 PAE1022-H49 Hexagon bolt M10"40 4
50 PAE1022-H50 Hexagon bolt M10*120 2
51 PAE2021-212 Thickened flat washer 107254 8
52 PAE1022-H52 Column fixing splint 1
53 PAE1022-H53 Coil guard ¢28-5 3
54 PAE1025-25 Column assembly 1
55 PAE1021-317 Elastic washer 12 1
56 PAE1022-H56 Plug screw M12"40 1
57 PAE1022-H57 Push-in Pass-Through 1/2-¢6 2
58 PAE1022-H58 Standard cylinder ®100x350 1
59 PAE1021-127 Hexagon bolt M10°25 2
60 PAE2021-209 Flat washer ¢10°20"2 1
61 PAE1022-H61 Cylinder base 1
62 PAE1021-303 Elastic washer ¢b16 1
63 PAE1022-H63 Plug screw M16*110 1
64 PAE1022-202 Self-locking nut M12 1
65 PAE1022-H65 Support rod 1
66 PAE1022-H66 Rubber shock-absorbing feet with cup pads 1
67 PAE1025-09 Double head lead screw M10"80 1
68 PAE1025-10 Bakelite long handle sleeve M10*50 black 1

89



EFRZYS / Model: AE1026H/AE1026H-3

KRS / Version No: V-AE-1026H-2302

HXSEREE (B8) BRAR

SATA Automotive Technology (Shanghai) Co., Ltd

ZEFRS: bEhEEXEHNEAER 988 S 512 18

Customer service: Building 5-12, No. 988, Jingtang Road, Nanxiang Town, Jiading District, Shanghai
B4 /Post: 201802

E83E /Tel: (86 21) 60611919

f£H /Fax: (86 21) 60611918



